

TEST RESULTS and REPORT

for

Vision 2

Eye Tactical CM120

by



COLTS Laboratories maintains A2LA accreditation to ISO/IEC 17025 for the tests listed on Certificate # 1612.01. Any tests not included on this certificate have been identified on the appropriate test result page.

Also certified for testing by the Safety Equipment Institute

Z-VS2090106-02-02

- Results in this report only relate to the samples analyzed.
- This report shall not be reproduced, except in full, without written approval from COLTS Laboratories.
- Unless otherwise requested, test samples will be discarded 60 days from the report date.

COLTS Laboratories

21915 U.S.Highway 19 N
Clearwater, FL 33765
TEL: 727-725-2323
FAX:727-725-8890
Email:info@colts-laboratories.com
URL:www.colts-laboratories.com



A2LA Accredited-Certificate # 1612.01

Vision 2

Z-VS2090106-02-02

**SUMMARY
REPORT**

Project ID	Test /Model(s)	Results Pass / Fail	Reason	Page
Z-VS2090106-02-02	MIL-V-43511C Impact Resistance Eye Tactical CM120 - Black Frame, Clear Lens Also covered under this testing are the following model(s): CM 110 and CM 130 masks	Pass		1

21915 U.S.Highway 19 N
Clearwater, FL 33765
TEL: 727-725-2323
FAX:727-725-8890
Email:info@colts-laboratories.com
URL:www.colts-laboratories.com



A2LA Accredited-Cert .#1612.01

Report Summary

Report To:

Vision 2
1280 Nobel Street
Boucherville, Quebec J4B 5H1

Attn: Shawn McGovern

PROJECT

Report of: MIL-V-43511C Impact Resistance
of Model(s): Eye Tactical CM120 - Black Frame, Clear Lens
Project ID(s): Z-VS2090106-02-02

Date: 11/4/06

On 9/1/06, COLTS Laboratories received Faceshields, Model: Eye Tactical CM120 - Black Frame, Clear Lens from Vision 2 . Starting on 9/1/06 through 10/25/06 COLTS Laboratories tested these Faceshields in accordance with MIL-V-43511C Standards.

Final Conclusion:

The Vision 2 Faceshields Model: Eye Tactical CM120 - Black Frame, Clear Lens does comply with the MIL-V-43511C Standards for test(s) performed for MIL-V-43511C Impact Resistance.

Also covered under this testing are the following model(s): CM 110 and CM 130 masks

Please contact us should you have any questions concerning this report.

Respectfully submitted,

COLTS Laboratories

A handwritten signature in blue ink that reads "D. A. Costello".

Dave Costello
Lab Manager

A handwritten signature in blue ink that reads "John M. Young".

John M. Young
President



Report To: Vision 2

Project No. Z-VS2090106-02-02



A2LA Accredited-Cert. #1612.01

Sample ID:
Eye Tactical CM120 - Black Frame, Clear Lens

Report Date: 11/4/06

Lab Temp (°C) : 23

Lab Rh : 47

Report of: MIL-V-43511C Impact Resistance

Test/Property	Paragraph	Requirement	Test Results	Acceptance
Impact Resistance	MIL-V-43511C			
	3.5.10	When tested as specified in 4.4.5, there shall be no penetration, spall, or cracks when tested with a caliber .22 T37 fragment simulating projectile at a velocity of 550 to 560 ft/sec.		
	Center		Acceptable	Pass
	Left eye		Acceptable	Pass
	Right		Acceptable	Pass